BL17&BL17SP T >>>93f&X

1TESNT
Part lllustrations

-
»

128

I
OPTIONAL

(2 | g

s




BL17 &BL17SP

T>22)\=YUX

-1

| Ref. | Part Number

Description

| |Ref.| Part Number

Description

1

O 00 N OO U B W N

AR W W W W W W Ww ww WwWMNNNNNNNNMNNNMNREPEREPEREREEPERERERERERRE PR R
P O O 00 N OO WU A WN PO OO NOOOU s WNEPEOOUORKRNOODOUL B WNPE O

N
N

100011463-0002
100007221-0001
100007459
100007575
100007511-0001
100007438
100007417
100007471
100007448
100007427
100007678
100007433
100007483
100007568
100010306
100010307
100007605
100007608
100004215
100011462-0001
100009499
100017639
100011260-0005
100007139
100011262-0003
100011268-0003
100009613
100011451-0003
100009665
100009681
100009640
100009630
100009647
100011417-0001
100009670
100010942-0001
100009655
100009668
100004052
100010259
100008440
100004085

Nut, M6

Recoil Starter
Starter Handle
Starter Handle Insert
Starter Cover
Recoil Spring
Starter Reel
Starter Rope
Return Spring
Starter Pawl
Central Shaft
Guide Plate
Spring
Alignment Bolt
Stud, M6x75
Stud, M6x73
Blower Housing
Blower Housing
Bush, ¢16x12-$10x$6.5
Nut, M14x1.5
Flywheel

Oil Seal, $20xp42x7
Bolt, M6x10
Shield Block
Bolt, M6x14

Bolt, M6x25
Brake Assembly
Nut, M5

Brake Pin

Nylon Washer
Brake Block
Brake Bracket
Brake Spring
Nut, M3
Insulator Board
Screw, M3x12
Ground Contact
Brake

Breather Cover
Gasket, Oil Filter
One-way Vavle Spring
Breather Valve

43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84

100009234
100008771
100008872
100008880
100008939
100009024
100008691
100009020
100005136
100017711
100007919
100007946
100008459
100008411
100007998
100010338-0003
100011463-0002
100007833
100008097
100007986
100017630
100007973
100002621
100010144
100003576
100010577
100003467
100004111-0001
100004148
100004187
100010527-0001
100008451
100008289
100008322
100031642
100008328
100008311
100008365
100008334
100008345
100008353
100010435

Ignition Module

Fuel Cap

Fuel Cap Chain

Lock Nut

Damping Pad

Fuel Tank Shield

Fuel Tank

Fuel Filter

Clamp

Fuel Hose, $6.3x¢$12.5x110
Idle Spring

Throttle Linkage
Governor Shield
Governor Lever
Governor Lever

Bolt

Nut, M6

Governor Spring
Governor Gear Bracket Assembly
Cotter Pin

Oil Seal, pbxdp11x4
Governor Gear Shaft
Crankcase

Gasket, Crankcase
Crankshaft

Woodruff Key

Drive Timing Gear
Dipstick

O-Ring, Dipstick
Dipstick

Washer, $25.4x1xp34
Governor Gear Mounting Plate
Governor Gear
Governor Cup
Washer, $6.2x0.6x$15
Retaining Ring
Governor Shaft
Governor Gear
Governor Fly Weight
Governor Shaft
Governor Gear
Washer, $6.2x0.6x¢12




BL17 &BL17SP

IT222)\-YUX N -2

| Ref.l Part Number | Description | | Ref.l Part Number | Description
85 |100010544 Pin, $7x14 130 |100010558 Pin, $10x16
86 |100010554 Pin, $9x14 131 {100004391 Push Rod
87 1100011269-0003 [Bolt, M6x28 132 1100004261 Tappet
88 |100010459 Washer, $10x1.5x$p16 133 |100004281 Camshaft
89 |100010272 Earth Bolt 134 |100003235 Piston Ring Set
90 |100002949 Crankcase Cover 135 |100003142 Piston Ring, 1st
91 1100017617 Oil Seal, $p25x¢$p38x7 136 (100003184 Piston Ring, 2nd
92 1100004661 Air Filter Assembly 137 {100003352 Scraper Ring, Oil Ring
93 |100005670 Primer 138 |100003311 Lining Ring, Oil Ring
94 |100005673 Primer Base 139 |100003220 Circlip
95 |100005677 Primer Cup 140 |100003067 Piston
96 |100004836 Air Filter Cover 141 1100003118 Piston Pin
97 | 100004764 Air Filter Element 142 {100003441 Connecting Rod Assembly
98 100004989 Air Filter Base 143 [100003392 Connecting Rod
99 |100002828 Breather Hose 144 |100003417 Connecting Rod Cap
100 1100017758 Fuel Hose, $3.2x¢$6.5%80 145 |100003431 Connecting Rod Bolt
101 |100005946 Gasket, Air Filter 103 [100005920 Gasket, Carburetor
102 1100005245 Carburetor 104 | 100005598 Insulator
a 100005688 Idle Jet 105 [100005553 Gasket, Carburetor Insulator
b |100000018 Primer Line 106 1100010350 Stud, M6x98
¢ |100005989 Carburetor Body 107 |100002370 Cylinder Head
d [100005895 Float Pin 108 |100002461-0001 |Bolt, M8x54_10.9
e |100005888 Needle Valve 109 | 100009383 Spark Plug
f 1100006053 Needle Valve Spring 110 |100004520 Intake Vavle
g |100005700 Float 111 {100004599 Intake Valve Seal
h 100005717 0O-Ring, Float Bowl 112 {100004543 Exhaust Valve
i 1100005705 Float Bowl 113 |100004564 Valve Spring
j 1100006037 O-Ring, Float Bowl 114 1100004579 Valve Spring Seat
k [100005725 Bolt 115 {100004468 Rocker Arm Base
| 1100006029 Drain Bolt 116 {100004421 Rocker Arm Assembly
m |100006033 Gasket, Drain Bolt 117 1100004492 Stud
n 100005744 Main Jet 118 |100004438 Rocker Arm
o |[100005861 Nozzle Tube 119 |100004457 Adjust Nut
p |[100005723 Idle Adjusting Screw 120 {100004488 Lock Nut
q |100005543 Gasket 121 1100010174 Gasket, Valve Cover
r |100010983-0002 |Screw, M3x6 122 [100002308 Valve Cover
s |100010883-0002 |Washer, $3 123 1100010349 Stud, M6x76
t |100005807 Throttle Plate 124 1100006523 Gasket, Muffler
u |100006057 Throttle Shaft 125 | 100006280 Muffler
127 | 100006596 Spark Arrester 126 1100006827 Muffler Guard
128 1100010996-0001 [Self-tappling Screw, ST3.5x9.5
129 1100010202 Gasket, Cylinder Head




